DoOUBLE HARD SLEEVE GANTRY SYSTEM

MobpeL HSG-2
PARTS AND INSTRUCTION MANUAL
03/28/24
ITEM PART NUMBER DESCRIPTION aTyY.
1 3093-450-901 BASE ASSEMBLY, HSG-2 1
*2 3093-450-902 MAIN RAIL ASSY 1
*3 3093-450-903 DOUBLE BRACKETS WITH TRAY ASSY 1
4 3093-450-904 GANTRY TRAY GUIDE TRAPEZDOID ASSY e
5 3093-430-905~HA_ PULL HANDLE ASSY 1 0
6 3093-450-906 BRACKET & ILLOCK STRIKER ASSY 1
* ITEMS 2 & 3 WILL BE ASSEMBLED &% SHIPPED TOGETHER

7 3093-450-181 BRACKET-ANTI-TURRQUE /
8 3093-450-153 SURFACE GUARD, SHELF WALL (OPTIONAL)
o




¢ 1IN
¢ Y130 338 8L

B S 3JN9I14 OSTY 33S R

1NOAYT N9Id FI1JIHAN 40 oAV 3

WOS4 138440 NOILWOOT DNILNNOW
41V 1d 3Svd 40 ON3F T INVLJOdWI

£21-00F-£60€ 3LV1d 3Svd
MIIA IVILYYd
-0 AJIA 106-0GP-£60€ AIWISSY 3SvE

3 271 6t}

0TW-0000SYEBOE

£2F

«£5

\ il B

= :
SUIND AYYL AYLINYD
¥06-0SF-E6GE
1897 T3TWLISNI 39 0L
N0 L-TING-13109NE

Fk - - - - - - T T s T T T T T T T
k| (FT0IH3A 40 3IAIS S.HIAINA NO QITIVISNI 4I) J
@) @/ TIVM TVOLLY3A mﬁ._m./ \.@ I NIH .€ ‘
" . \ A a .__..
s s DS
. . . . | =T = B | ™T10HIA 4D
. r TIWM dv3Y
3 a— M A v
L4 i 0'T—A —
(F101HIA 40 3AIS S, 4301440 NO AITIVLSNI 1) M | & NIW .E
TIVM TVOILE3IA dv3y NIK

I *
106-0S¥-E£60E ATHWISSY 38vd

JTIHIA 40 INDd4 STavmOL




Z N
(NOIISOd GIMOLS)
SNOISNIWIT TIVIIAQ AYLNYD
MONHL 40 Hv3Y
A0IS SHADL40

H.LAIM

413HS
JNYS JHL IV SNOISNIWIC 3AIS SHIAA NI HLQIM

NMOHS 3aIS 431440 i 31GNVH
: W€ 8

1TV M ADVE JTDIHIA r qﬁ -

FIANYH 40
il O 6 WOLLOS O.
WIS S

Wl G

' LHOIEH
LI i LT 3LYWIXOHddY
Wik €2

. . Hiam |
/L BEL W8Il YL Pl




€ 3ANDI4
(uomsod paioidaq)
SUCISUBLUIQ PaIUNow AlJUDS

1D

Y3 LlHOI
Adid
W85 113HS

HOIH
W0-8

| ON3 d¥HLS O1
W2l 2L




r 3dN9I4
106-0&6+-£60¢E
A TEWISSY ASvVd




BASE ASSEMBLY
3093-450-901

ITEM PartNo DESCRIPTION QTY
1 3093-450-101 GANTRY TRAY RECEIVER 1
2 3093-400-123  |GANTRY BASE PLATE 1
3 3093-400-127 GANTRY TRAY STIFFENER UPPER 1
4 3093-450-103  GANTRY TRAY WEAR ANGLE 2
S 3093-450-155  [GRANTRY TRAY STIFFENER LOWER 1
6 3093-450-105 [BRACKET, STOP & DAMPER 4
7 3093-450-107 GANTRY TRAY PIVOT 4
8 3093-450-108  [DAMPER HSG-2 1
9 3093-450-111 i INKAGE, SLOTTED STOP 1
10 2018-103748 SCREW,3/8-16x3" HEX HEAD GRS 2
11 9014-183700 WASHER,83/8" FLAT, GR8 6
12 9018-173700 NUT 3/8°-16 NYLON LOCK YELLBOW ZPS GRS 4
13 3093-450-113 STOP SPACER, 8377 1D x @1 DD x 1.000L 2
14 3093-400-153 |WASHER, 3/8IDx3/40D FLAT NYLEN ()
15 9170-001212 COTTER PIN,B1/8*x3/4" $/S 4
16 S080-003738 Clevis Pin,B3/8x2 3/8" USABLE 4
17 3053-400-113 WHEEL, B3.0x3/8" AXLE 4
18 2010-162514 SCREW.1/4-20x7/8° FLAT PHIL HEAD 82°,CSK 16
19 9013-172500 NUT, 1/4-20 NYLON LOCK HEX NUT, ZPS 30
20 5014-112500 WASHER, 174" FLAT, ZPS 44
21 ©9010-102500 SCREW, 1/4-20x1 1/4°, HEX HD, FULL THREAD,ZPS 16
2e 9014-183000 WASHER,A1/2x01 1/4 GR8 2
23 3097-105-130 WASHER,NYLON ,505” ID x .75°0D x .062° +thick 2
24 9010-315008 SCREW-SHOULDER 8.500x.500%,375-16 2
25 9012-422524 COUPLING NUT, 1/4-20x1 1/2*, 7/16* HEX, ZPS 2
26 S012-102500 NUT, 174-20 HEX HD, ZPS [~4
27 3087-195-110 - CAP, PVC FOR 1/4-20 HEX HEAD 2
cB 0000-000-112 SERIAL NUMBER LABEL 1
29 9120-101103 DRIVE SCREW, TYPE U, #4x3/16 2




(F10IH3A 40 QIS S.MIAINA NO AITIVLSNI 1)
TIVM TVOILYIA HV3IY

\H\I.MNHH/N AT N NI R/ XIS Z87Z X7 /QEVWNHDNUHH/I\HMH”\ME

I

i NIW

[

*

£

CG3AN3INNOD3A S

I
| i STOH £ dAL
S_ s | JHYATAVH

—e—— I Imv.

i

31V71d NI 3710H

NIW

—HMNHNH#\SI NN TN ZRN I N AN R ZN /N IS TS5

_ ,8/€ d04 TINa HONNd M34SNVHL .8 i
‘ | 310H v ONISN _
_ R ” Y e e - Aw W€~ —
L | '
# m A 5 ga = —
|
|

R ZAN Y NI XA ST

(3101H3A 40 3AIS S.¥3D1440 NO GITIVLSNI 1)
TIVM IVDILYE3A V3

31VY'1d 3Svd 40 ONINNIO34d |\

—]

. ONILNNOW 18414 OL
NOILYD0T LNV LHOdWNI
WPIE L
snhiouoddy
30 NNOM Jo3Yy
a4 U”_\Rwiu
prad
O
- —
NIW e
£ 8 O
7 Ld L. Z OoWm
we W -
253 L 2
= = =
Ea: O
iy &m AT
NIW %
oL A
£ /M

41Vid 3Svd Ol
NOILVYOOT
INVLHOdNI
:v



13
-

sel Reod ool Ll Dl HatE ol by

ITEM PartNo DESCRIPTION
3093-450-121 |GANTRY TRAY GUIDE, TRAPEZOID

3093-450-123 |WEAR STRIP-SIDE, TRAY GUIDE
3093-430-125 WEAR STRIP-LH, TRAY GUIDE
3093-450-127 |WEAR STRIP-RH, TRAY GUIDE
9010-162012 [SCREW,10-32 X 3/4 FH,PHIL ZPS
S014-112000 |WASHER, #10 FLAT, REGULAR, ZPS
9013-172000 NUT, #10-32 SELF LBCKING - LOW PRO

N U B WM |-

e — 1 e |
2 1/74 ? 4?_ _{- _ﬁT}
3
5 i 1
‘ ]
ot
f |
3 1/4 —
6 5/8

|
~3 7/8 -~

f— 7 3/4
13 374

el R

GANTRY TRAY GUIDE
TRAPEZOID ASSEMBLY
3093-450-504
FIGURE 6




NO, PartNo DESCRIPTION QRTY.
1 | 3093-450-129 |MAIN RAIL 1
2 | 3093-400-107 |BRACKET, B3” WHEELS 1
3 | 3093-450-131 |WEAR STRIP, MAIN RAIL 1
4 | 3093-400-113 |WHEEL, B3.0x3/8” AXLE 2
S 9010-623726 |SCREVW, SHOULDER, B3/8x1 5/8"x1/4=20 2
6 9114-112500 |WASHER, 1/4” FLAT,SS 10
7 2113-172500 [NUT, 1/4-20 NYLON LOCK HEX NUT, SS 6
8 1027-105-133 |RED CYLINDER STOP, 5/16~-18 2
2 | 3093-400-147 |BRACKET, TRAY STOP 1
10 90108-573125 |FULL THREADED STUD, 5/16-18x1 1/27 ZPS 2
11 9014-203100 |WASHER, LICK B5/16 ZPS 2
12 ©012-113100  |NUT, 5/16-18, HEX HD, ZPS 2
13 92110-222516 |SCREW,1/4-20x1” PAN PHIL HEAD, SS 4
14 9010-162010 |SCREW, #10-32 x 5/8” FH, PH ZPS 6
15 9013-172000 |NUT,#10-32 NYLDON LOCK, ZPS 6

©

REAR OF
VEHICLE AND 00
PULL HANDLE
LOCATION
MAIN RAIL ASSEMBLY
3093-450-902
FIGURE 7




V8 3AaNDId
SO-£06-0SF-E£60C
ATEWISSY
SAVAL /4 S13XIvHE 319n0Dd

J0IS S331440 vy NIYW 3HL OL

ATEWESSY HOVLlY OL a3sn
%2 dil HYLi3T HT dOL JaY SAANILSYH 3S3HL

¥-¥ M3IA 338
Xy dAl

¥-¥ MIIA 333
XL dAl

HYL3a@ HO dO01
Osv 338

‘ B v
SO NONAL 40 aN3
43 / FTONGH

SSIHd 0H N¥d .8//X02-+/1 M3INIY ¥ISceeS-0116 a1
SS Hd GH N¥d .2/1 T X02-¢/1 ‘AJNIY +25222-0116 L]
SS Hd OH N¥d .#/1 1 X02-+/1 ‘M3¥0Y 02G2ec~01l6 91

SS 20071 NOAN 2E-01 ‘1N 0002/ 1-E116 Gl

SS Hd 'Hd .B/C X ZE-0T# ‘M3INI§ 010291-0116 ¥1
_ ValS .2 'dO07T SNYWiOOd E11-000-660E £l
[I-C291-SAKWN "dvdly 000-8E/-660€ 21

SS'GVIH_TIIHd G¥IH N¥d .2X02-+/1 ‘M3N]S 2EG222-0116 11

HOIH,T X {0.IBXAI /Se'@d3avds 611-0Sh-£60€ or

TI0N-TINY SH ‘13Mavadg /ZT1-0S~£60E

SSTIIHd OH N¥d .F/EX02-F/1 MI¥IY 21G222-0116

SS "INN X3AH _A207 NOOAN 02-¥/1 "LON 00S2LI-E116

SSUYId Lb/T "HIHSYM _ 00G21T-+116

dd9l HLIIA O¥d 1ST-00¢#-E£60E

dOLlS 3SOH ST-00¥—E60E

3sSOH "HILYY  T-00¥-E60E

3AIS SRAIALAT 8 S, 831440 ‘ISOH "Avall| STI-0Sy—-£60E

LAIANAVSE] ISOH 3780007 LINIVE  101-0E2-060€E
NOI1dIdIS3a ON$-W04

0.

>—
-teurea el eufeuf R s lool el i oulf= = R eufeu

le.
Eﬁmm¢mwhwm

=

10




g8 FN9I4

11




V6 FAaNSId
G06-0G¥-E60€E
[# LINIWIDNVAIY ITINYH

ATEW3SSY 3TANYH 17Nd @/

_“ q Y3 © 0] :u
y a9

_uA_® 4@ ATALYAVAIS ﬁ._v_u,&n_ E .L:,r,
_ @3 © @ l9®

............................ ol

!

L0 -y noio3s m Ozl
=1 S —

S1O7S N3IImL3g
3d¥ L ¥ILNID A/ 0S
R ZAMY

12



PULL HANDLE ASSEMBLY
3093-4350-305-HA_
SEE FIGURE 39A

ITEM ND.

PartNo

DESCRIPTION

QTY,

3093-450-135

PULL HANDLE RAIL, *J* HANDLE

3093-450-137

PULL HANDLE RAIL, SHORT

36093-450-139

HINGE ROD

3093-450-141

PULL HANDLE MAIN RAIL BRACKET

3093-450-143

PULL HANDLE SPACER

3093-450-145

PULL HANDLE LOCK ROD

3093-450~-157

3093-450-150

BRACKET- STOP, PULL HANDLE, RH

ROTARY LATCH, TRIMARK 11785-16 RH

R Rl TR TS ERF AN [0

3093-450-147

CHANNEL BRACKET, ROTARY LATCH, TRIMARK

3093-450-161

COLLAR w/ SET SCREW. B.3751DxB3.750Dx3/8°W

3093-450-165

SPACER, B.380IDx@,7500Dx 375 LONG, NYLON

1
1
1
1
2
1
i
1
1
1
1
12 [3093-450-163 [COLLAR w/ SET SCREW. @.500IDx@1.0000Dx7/16"W 1
13 13093-450-167 |SPACER, B.505IDx@1.0000Dx .375 LING 1
14  [3093-450-165 [BRACKET, CABLE 1
15 [3093-450-171 BRACKET, INDICATOR SWITCH 1
16 |3096-087-163 |ENCASED NEODYMIUM MAGNET, #8-32 1
17 13096-087-105 |MAGNETICALLY ACTUATED SWITCH W/ WIRE LEADS 1
18  13093-450-179 |BRACKET, CABLE STOP SLEEVE 1
13 1045-320-185 [STOP SLEEVE 1
20 [9010-391603  |SET SCREW,#B-32x3/16, FLAT POINT 1
21  {3093-450-177 |PLUG, 1"x2* BLACK 1
22  {9013-171600 NUT, #8-32 NYLON LOC, ZPS 1
23  |9014-202500 IWASHER.@1/4 SLIT LOCK,ZPS,GRE 3
24 |9018-162520 _ |SCREW,B1/4-20X1 1/4 HEX GRE 3
25 19014-182500  |WASHER, 1/4° FLAT GR8 i3
26 [9010-222010  |SCREW. #10-5/8" ZPS PH PHIL 5
27  19014-112080 WASHER, #10 NARROW, ZPS 4
28 [9013-172000  NUT#10-32 NYLON LOCK, ZPS S
29  |3093-450-159 [CHANNEL STIFFENER, PULL HANDLE 1
30 |3093-450-175 |HANDLE GUARD 1
31 __ 13093-400-157 |PLUG 374" SQ (1/2" S@ ID> BLACK 3
32 [9018-172500  |NUT, 1/4-20 NYLON LOCK HEX NUT GRE S
33 [s018-102516 SCREW, 1/4-20x1" HEX HD, GREB =]
34  |90i4-183700  |WASHER.A3/8" FLAT, GRB [
35 9018-173700 NUT 3/87-16 NYLIN LOCK YELLOW ZPS GRB 2
36 |9014-183100 WASHER, 5/16 FLAT, GRS 3
37 [o010-503124  [SCREW, 5/16-18 x 1 1/2’, BUTTON, HEX DR CAP, ZFS, GRS| 2
38  [9014-203100 WASHER, @5/16 SPLIT LOCK, GRE 6
39 [0000-000-121 [THREAD LOCK, MEDIUM A/R
40 1027-105-133 |RED CYLINBER STOP, 3/16-18 2
41 |9010-573132__ |FULL THREADED STUD, 5/16-1Bx2- ZPS 2
42 |9112-203100 NUT, 5/16-18 HEX NUT THIN - JAM §3 4
43 [3093-450-173 [STUD, 1 1/2°x1/4-20x1/2" BOTH ENDS 1
44 1020-310-120 IWASHER, 1/4x1/2x.1/16 FLAT NYLON 2
45  11020-000-172 |CONTROL BALL, THREADED INSERT 2
46 [9010-163110 SCREW, 5/16-18 x5/8 FH 82* ZPS 1
47 [3093-450-189 |CABLE W/ LOOP 1
48 Noe7-105-137 E}:%i NUT (For 6 MM rod) Push-on External Retalning 1
4% J1027-105-129 |CABLE HOUSING ASSY (CUT TO
50 ]4005-000-105 |REFLECTIVE TAPE, 1° x 21 1/4, WHITE 2
51 |1045-320-15% [BALL WITH SHANK 1
52 |3093-400-153 [WASHER, 3/8ID x 3/40D FLAT NYLON 1
3093-450-905-HA_
b ITEMS PACKED SEPARATELY FOR THE INSTALLER USE
FASTENERS ARE FOR THE HANDLE T MAIN RAIL ATTACHMENT
THESE ITEMS ARE ACCDUNTED FOR IN THE MAIN BOM
ITEM NO. PoriNo DESCRIPTION ary.
17 |3096-087-105 |MAGNETICALLY ACTUATED SWITCH W/ WIRE LEADS 1
25 [9014-182500  IWASHER, 1/4" FLAT GRS 10
30 |3093—450-175 |HANDLE GUARD |
32 [2018-172500  [NUT, 1/4-20 NYLON LOCK HEX NUT GRE S
33 |9018-102516 SCREW, 1/4-20x1* HEX HD, GRB 3

13




ATTACH PULL
HANDLE ASSY
WITH WITH
1747 SUPPLIED
HARDWARE

ATTACH PULL
HANDLE ASSY

FIGURE 9B




ITEM PN

DESCRIPTION

—<

1 3093-450-183

BRACKET, LOCK STRIKER

SCREW, SAOULDER, B.o00x2.250

BY OTHERS _ |WASHER,03/8 GRS —d
BY OTHERS _ [LOCK WASHER, 8378° g
BY OTHERS  [SCREW, 3/8-16XTED HEX HD

GRS

Lol L Lol U (RSN SRF WP PPN e

2 9010-315036 | ONG,3/8-16 ZPS

. SPACER, SHOULDER SCREW,
3 M4-103700 b /p+nnxa/8 Dxis167 THK. SS 2 1/4 —
x| ooe-i7aroe NUT 3/8%16 NYLON LOCK

YELLOW ZPS GRS 11 I/

5
6
7

I-——E 31/32-—' ]

3093-450-906
BRACKET & LOCK
STRIKER ASSEMBLY

FIGURE 10A

HANDLE ASSEMBLY
REMOVED FOR CLARITY
(TYP. BOTH VIEWS)

Y

~'u1| II

vy I

/

‘— 1 3/16

©

\ 4 3/16 |
; 4 1/8 e

$ REFERENCE

( 4 15/16 DURING THE PLANNING PROCESS.
IT IS HIGHLY RECUNMENDED TO MOUNT THESE
3096-087-105 COMPONENTS LAST FOR BEST ALIGNMENT.
3093-450-906
BRACKET & LOCK STRIKER ASSEMBLY
AND MAGNETICALLY ACTUATED SWITCH W/ WIRE
LEADS 3096-087-105

MOUNTING ON VEHICLE
FIGURE 10B
15




REMOVAL OF THE
CHANNEL
STIFFENER MAY
BE NECESSARY
FUOR EASE OF
INSTALLATION
REPLACE UPON
COUMPLETION.

ALIGN SHUOULDER
BOLT WITH LOCK

FIGURE 10C

THE RED CYLINDER
STOPS MAKING
CONTACT WITH THE
GANTRY TRAY
PIVOTS

FIGURE lOD16




401 JdN9oI4

JUYWIHIOS SavaT JdIm , NOILYTIV.ISN]
\>> AIO._._\sm HO1VOIANI <v_<v H3UMS Q3LVNLOY ATIVOILINSVYIA ANV INFWNDITY HOLIMS dOLVYIIONI
401 F4N9DI4 301 3IHN9i4
(3033N
SY TLA1-0G¥-£60E€ HILIMS - YA FTOIHIA
AOLVIIANT "L13MJvad
NILHOIL GNY 1SNray ,,/\\\ —
Jv3aHL
¥2-91/ "STv3] RIR HLIA ye-9u/s
! HOLTMS CILVALV A Tivallanguw | SO1-£80-960E[ ¢
I SdZ ‘I NOMAN 2€-8% ‘LN | O0SIZI-E106| 2

e a0 _
! ‘LINOVH WAIWAGIIN @asvong |E0T-£80-960E ! *
1o NOTLJINIS 0 ONHOd 037 | ON W3l

S06-0Sv-£60E

19
|
Vil sin |

HILIMNS HOLVOIANI AW,

G0T-/80-960€
SAV3IT 3JIA /M HILIMAS
J31VNLIV ATTIYIILINDYI

©

T

£01-/80-960E ﬁ
L1ANOYIW WNIWAGO3N
A TISYON
d |
i an" S I L
waML /S ge ] EEAL
¥2-91/5 HOLIAS (33 DILANOVK

(A3IddnS LONY

NV - (ONY O3SOD ATIVHADON <ony | 1H917 JULYIIONE WO
a3 ALTHA
03 — <ON) N3O ATIvNADN
ILIHM — (O3> NOWWOD 753N ¢+is0d
NOILYANOIINDD ¥O0LINaNAD (TAITddNS HIWOLSADD
Alddfis JOAST

NOLLISOd G3MOLS NI AYSLNYD 3A3INS 0ovH v 804 JTLYWIHOS




S 1/2”

——5 1/8" —|

T

2 13/16*

6

HOLES FOR 3/8*
MOUNTING HARDWARE
/ TYP 3

1 21732

S —

1

"

| | |
3 1/40e] 3 1740 <] 5,90

7 3/47

BRACKET, ANTI-TORQUE & STOP
3093-450-181
FIGURE 11A

———] MOUNT BRACKET
W/ MINIMAL

CLEARANCE TO
WEAR STRIP

!

| hY

/ 3093-450~-131
o A i WEAR STRIP

©
-4

C

4| @

T— 3093-430-129

MOUNT W/ 3/8” MAIN RAIL
GRADE 8 HARDWARE
NOT SUPPLIED 3093-450-181
MAIN RAIL

3093450181-M1

!
FIGURE 11B \ SHELF

18



PULL HANDLE ASSEMBLY\\\

HANDLE GUARD DETAIL

~— 3/4*
L—’[:- 4 3/8”
8 3/4" +—
10 174" —

[ — e - ]

DRILL FOR #10
HARDWARE
TYPICAL 3X

DRILL FOR #10
HARDWARE
TYPICAL 3X

FIGURE 124
3093-450-153
SURFACE GUARD

FIGURE 13A

19

PUSH THE
CONTROL BALLS
DOWNWARD TO
UNLOCK THE
PULL HANDLE
AND PULL THE
HANDLE.,

FIGURE 12B

\_/
e

3

\/
% %e%ed

THREAD THE STRAP THROUGH THE
FOOTMAN'S LOOP & FASTEN THE
STRAP TO ITSELF WITH THE HOOK
AND LOOPS THAT ARE ON THE
SEWN TO THE STRAP.

FIGURE 13B



VT JNOI4
YonJ} e jo spis
pue Jesl psuoisuswip e jo ojdwex3

b 3
L
¥

;SRS S

2 3 2 2
4
2 212
[ EER&!
PR EREEED]

413HS L * 2 — &1 97
u LHOI3H

96 £8/€ 9

LHOI3H
AN LAVEWO]
JOWRNLS 2 )

#69 2 |
”_ B/ 9

_

81

|

d33aq .v/e 1 X

& X &
O e S AV
A L Uo S>30 Y\ a3aniovaennew

NoM ,:msm\ esc 1 . A 1HOI
uo (¢s)346IT «6 2

20



A13IHAA JO0 M3IA

dv1 JaNSId

woo sflewe|lzgsiapio
0} uofjeurio jrews

213 sBuuado
‘'s33%004g juaudinba ‘sdapijoy a301d asuad) ‘s3ubpn o UoIsUsUIR
puUD 3DYAA B4y FO D00 Yt Jo (syoroyd axol ig uojrdp

NYIN '‘anoge aJnbiy ayz Ul '33 sbujuado ‘siaxoodg juswdinba
‘suap0y a3oid asuad) ‘s3ybp 1O uoIsSUBUWR PUT YdjaXs T uopldng
‘31DIY3A

3yl 40 apls a3 Ul sugishJroJd Jo s3ybp Auo apnpul 0S|y

WOD'D{LVWD|ZgSU3PU0 O} UDI3OWJIOZUl 343} JjoWd PUL MmO)ag uojpdo uo
8500y “juswasu|d a)puvy JOjJ aduUVJEa)D Jadoud Juo4 juviJdodu]

)
L4
3 ]

2.1
1
B

IEEEDREEDN]
[E XSS E A
3222 2233023

BN
LT i1
IBEDDE]

]

E 4

)

43HS
01 ILHBI3H

L1HOIIH

LNIWLAVLWOD
JOvaLS

21

A13H8
0L 1H9I3H

LHOILEH
ANFHLYYIWOD
3OVACLS

JTIHS
AMIA ANWINIW LTI

J134S
JAIM WAKWINIA 1T

YIpe Hayg «noj

UIHIR $18YS Jnoj,



Mounting Instructions

WARNING: Before drilling into the apparatus body, confirm that there are no hidden wires,
hydraulic/pneumatic lines, roll-up doors or other obstructions that could be damaged or cause
injury during the driffing process.

WARNING: Do not paint the Gantry Main Rail (Figure 7 & 7A, Item 1). Anodizing is acceptable if
color is required.

Important: For a proper handle configuration, the lights, license plate bracket, grab handles...etc.
on the back of the apparatus must be located. See figures 14A & 14B for ways to document the
apparatus before ordering the Ziamatic Hard Sleeve Gantry.

Apparatus information can be supplied by emailing to (orders@ziamatic.com) or faxing to
(866-493-1401).
Preparing the Gantry Base Sub-Assembly

Hole Transfer for Base Plate 3093-400-123 aitached to Base Assembly 3093-450-801:

1. Position the Gantry Base Plate (Figure 1, Top View and Figure 4, Item 2) on the
apparatus shelf, leaving 1" between Gantry Base Plate and rear lip of shelf and 3" between
Gantry Base Plate and adjacent side wall.

2. Remove pin from the damper (Figure 4, ltem 8) and tilt Gantry Tray Receiver (Figure 4,
ttem 1) so that top of Gantry Base Plate (Figure 4, ltem 2) is accessible.

3. Using the holes in the Gantry Base Plate (Figure 5, item 2) as a template, drill 7 holes
for 3/8" fasteners (not included). Do not fasten at this time.

4. Reattach the damper (Figure 4, liem 8).

B. Mounting the Gantry Tray Guide and Gantry Tray Assemblies (Figure 6, 7, & 8A)
1. Following the dimensions in Figure 1, position Gantry Tray Guides (Figure 6, [tem 1) on

apparatus shelf.
Note: Dimensions are referenced. The Guides can be moved slightly to align with supports or to
avoid wire harnesses, etc. Also note that the Guide which is closer to the Anti-Torque and Stop

Bracket is better closer to that bracket as opposed to be further away from it.

2. Slide the Gantry Tray Assembly (Figure 8B} into the rear of the Gantry Tray Receiver
(Figure 4, ltem 1). Confirm proper alignment between Gantry Tray Receiver and Gantry Tray
Guides.

3. Remove Gantry Tray Assembly.

4. Using holes in each Gantry Tray Guide as a template, drill four holes for 1/4" fasteners
(not included). Attach Gantry Tray Guides to apparatus using 1/4" fasteners.

5. Attach Gantry Base Plate (Figure 4, ltem 2) to apparatus using 3/8" fasteners.
22




6. Slide the Gantry Tray Assembly back into Gantry Tray Receiver and Gantry Tray
Guides.

C. Mounting the Gantry Handle Assembly and Bracket & Lock Striker Assembly

Important: Use caution that the handie does not swing into the apparatus before the Handle

Guard is attached. That will be mounted in Step E.

1. Attach Gantry Pull Brackets to the Gantry Main Rail (Figure 9B).

2. Align the Bracket & Lock Striker Assembly (Figure 10A, item 2) with the Gantry Pull
Handle Lock (Figure 9A Item 8). See also Figure 10C.

3. Using the holes Bracket & Lock Striker Assembly (Figure 10A} as a template, drill two
holes for 3/8" fasteners (not included). Attach Gantry Rod Catch to apparatus body using
3/8" fasteners.

4. Slide the Gantry assembly to the stored position. Make sure that the Red Cylinder Stops
come in contact with the Gantry Tray Pivots. Make sure that the system is locked by pulling
on the handle. If not, adjust the Thin Jam Nuts and the Full Threaded Studs so that system
stays locked. (Figure 10D)

5. Align the Indicator Switch 3096-087-105 to Encased Neodymium Magnet 3096-087-103.
(Figure 10E)

6. Mount the Indicator Switch to the vehicle Wall. (Figure 10E)
7. Connect the wires as per the schematic shown in (Figure 10F). Indicator Light is not

supplied.

D. Mounting the Anti-Torque & Stop Bracket
1. With the Gantry Tray Assembly in the stored position, place the Anti-Torque & Stop

Bracket (Figure 11A) on the apparatus shelf. Position the Anti-Torque & Stop Bracket with
minimal clearance to the wear strip, (Figure 11B).
2. Using the holes in the Anti-Torque & Stop Bracket as a template, drill 3 holes for 3/8"

fasteners (not included and use 3/8" fasteners to secure to the deck.

E. Handle Guard Attachment (Figures 12A and 12B)
1. Having gantry in the stowed position and the Pull Handle in the locked position, position

the Handie Gard on the apparatus in order to protect the apparatus from a swinging handle.
2. Using the Handle Guard as a template, drill for 3x #10 fasteners.
3. Attach the guard using 3x #10 flat head fasteners. (Not Supplied).

F. Surface Guard Attachment (Figure 13A)
1. Raise and lower the gantry and see if it gets close to the shelf wall.

23




B.

2. Attach the Surface Guard 3093-450-153 to the shelf wall to protect the vehicle using 3/8”
diameter hardware (not supplied).

Operation Instructions

Loading Hard Sleeves

1. Push the spring-loaded Control Balls on the Gantry Pull Handle downward to unlock the
lock located within the handie assembly. (Figures 12A & 12B)

2. Pull the Gantry Pull Handle as you walk backwards. The Gantry Tray Assembly will
begin to tilt down as it moves through the Gantry Tray Receiver.

3. Having the Gantry System in the down position, confirm that the strap is clear of Hose
Trays by flipping it to the backside of the trays.

4. Slide a Hard Sleeve upward along the tray until it engages with the Gantry Hose Catch
at the top end of the tray. Twisting the hose at the bottom may ease the hose ends past the
tray brackets.

5. Rest the lower end of the hard sleeve in the tray against the Gantry Hose Stop.

6. Repeat for the other Hard Sieeve.

7. Use the strap to secure the hard sleeves in place. (Figure 13B)

8. Using the Gantry Pull Handle, lift the Gantry Tray Assembly until it is level with the
apparatus shelf. Slide the Gantry Hose Tray into the Tray Receiver until contact is made
with Bracket & Lock Striker Assembly.

9. Confirm that the Pull Handle is locked by tugging on it.

Unloading the Hard Sleeves

WARNING: When the hard sleeves are removed from the Ganitry, the Gantry Tray will spring

upward slightly. Use caution when removing hard sleeves from tray.

1. Push the spring-loaded Control Balls on the Gantry Pull Handle downward to unlock the
lock located within the handle assembly. (Figures 12A & 12B)

2. Pull the Gantry Pull Handle as you walk backwards. The Gantry Tray Assembly will
begin to tilt down as it moves through the Ganiry Tray Receiver.

3. When Ganiry Tray assembly is fully tilted down, remove the strap from hard sleeves.

4. Lift a lower ends of a hard sleeve and slide it down out of the Hose Tray.

5. Repeat for the other Hard Sieeve.

24



Ziamatic Corp.

*ZICO is a registered trademark for fire, safety and marine products made by Zismatic Corp.

www.Ziamatic.com
TOLLFREE: 800-711-3473

10 West College Avenue, P.O. Box 337, Yardley, PA 19067-0587 o (215) 493-3618 < FAX: (215) 493-1401

Copyright Ziamatic Corp, 1-24

25




